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Applicant Company Name:Jafanda LLC
Applicant Company Address:1309 Coffeen Avenue STE 4304 Sheridan, Wyoming 82801

Report on the submitted samples said to be:

Sample Name : Air Purifier
Model No. : JF1500

Trademark : _AAF E mlm]=]

Manufacture . Dongguan PureMate Technology Co., Ltd.

Floor 6,Building No.4 ,Haiyong Technology Park, Xiawei shenwo industrial
Manufacture Address : zCohr;r?éZhutang Village,Fenggang Town,Dongguan City,Guangdong Province,
Sample Receiving Date : August 22,2023
Testing Period : From August 22,2023 to August 25,2023
Results . Please refer to next page(s).

Summary of Test Results:

TEST REQUEST CONCLUSION

A US California Proposition 65. on Lead and Cadmium content Pass

B US California Proposition 65. on Phthalates content Pass
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Any holder of this document is advised that information contained hereon reflects the company's findings at the time of its intervention only and within the limits of client's instructions,if any. The company's sole
responsibility is to its client and this document does not exonerate parties to atransaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
execept in fullwithout prior written approval of the company. Any unauthorized alteration,forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the
fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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Results:

Description for specimen:

1 Silver metal 10 Black plastic baffle
2 Black plastic cover 11 Black plastic base

3 Silver coating 12  Silver metal screw

4 Black coating 13 Silver metal bracket
5 Plastic button substrate 14 Black plastic bracket
6 Brown leather 15 Black plastic roller

7 Black plastic baffle 16 Black plastic patch

8 Gray coating 17 Black plastic sheet

9 Metal frame substrate
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A. US California Proposition 65. on Lead and Cadmium content

Test method:

1) Lead and Cadmium in paint and other similar surface coatings:
The test is conducted according to the US CPSC Standard Operating Procedure for Determining Lead (Pb) in Paint
and other Similar Surface Coatings, February 25, 2011 (CPSC-CH-E1003-09.1)

2) Lead and Cadmium in metals:
The test is conducted according to the US CPSC Standard Operating Procedure for Determining Total Lead (Pb) in
Children’s Metal Products (Including Children’s Metal Jewelry), November 15, 2012 (CPSC-CH-E1001-08.3)

3) Lead and Cadmium in other non-metal materials including plastics, glass and leather material:
The test is conducted according to the US CPSC Standard Operating Procedure for Determining Total Lead (Pb) in
Non-Metal Children’s Products, November 15, 2012 (CPSC-CH-E1002-08.3)

Total Lead and Cadmium Content (In Substrate)

Results
Item Unit MDL Limit
1 2 5 6 7
Lead (Pb) mg/kg 10 N.D. N.D. N.D. N.D. N.D. 100
Cadmium(Cd) mg/kg 10 N.D. N.D. N.D. N.D. N.D. 300
Conclusion / / Pass Pass Pass Pass Pass /
Results
Item Unit MDL Limit
9 10 1 12 13
Lead (Pb) mg/kg 10 N.D. N.D. N.D. N.D. N.D. 100
Cadmium(Cd) mg/kg 10 N.D. N.D. N.D. N.D. N.D. 300
Conclusion / / Pass Pass Pass Pass Pass /
Results
Item Unit MDL Limit
14 15 16 17
Lead (Pb) mg/kg 10 N.D. N.D. N.D. N.D. 100
Cadmium(Cd) mg/kg 10 N.D. N.D. N.D. N.D. 300
Conclusion / / Pass Pass Pass Pass /
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Total Lead and Cadmium Content (In paint and other similar surface-coating)
Results
Item Unit MDL Limit
3 4 8
Lead (Pb) mg/kg 10 N.D. N.D. N.D. 90
Cadmium(Cd) mg/kg 10 N.D. N.D. N.D. 300
Conclusion / / Pass Pass Pass /

Note:

- N.D. = Not Detected or less than MDL
-  MDL = Method Detection Limit

- mg/kg = ppm

B. US California Proposition 65.on Phthalates content

Test method: With reference to CPSC-CH-C1001-09.4, by solvent extraction and analysis was performed by gas
chromatographic-mass spectrometer (GC-MS)

Results
Item Unit MDL Limit
2 3 4 5 6
Dibutyl Phthalate (DBP) % 0.003 N.D. N.D. N.D. N.D. N.D. 0.1
Benzylbutyl Phthalate (BBP) % 0.003 N.D. N.D. N.D. N.D. N.D. 0.1
Bis-(2-ethylhexyl) Phthalate (DEHP) % 0.003 N.D. N.D. N.D. N.D. N.D. 0.1
Diisodecyl Phthalate (DIDP) % 0.01 N.D. N.D. N.D. N.D. N.D. 0.1
Di-n-hexyl Phthalate (DnHP) % 0.003 N.D. N.D. N.D. N.D. N.D. 0.1
Diisononyl Phthalate (DINP) % 0.01 N.D. N.D. N.D. N.D. N.D. 0.1
Conclusion / / Pass | Pass | Pass | Pass | Pass /
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Results
Item Unit MDL Limit
7 8 10 11 14
Dibutyl Phthalate (DBP) % 0.003 N.D. N.D. N.D. N.D. N.D. 0.1
Benzylbutyl Phthalate (BBP) % 0.003 N.D. N.D. N.D. N.D. N.D. 0.1
Bis-(2-ethylhexyl) Phthalate (DEHP) Y% 0.003 N.D. N.D. N.D. N.D. N.D. 0.1
Diisodecyl Phthalate (DIDP) % 0.01 N.D. N.D. N.D. N.D. N.D. 0.1
Di-n-hexyl Phthalate (DnHP) % 0.003 N.D. N.D. N.D. N.D. N.D. 0.1
Diisononyl Phthalate (DINP) % 0.01 N.D. N.D. N.D. N.D. N.D. 0.1
Conclusion / / Pass | Pass | Pass | Pass | Pass /
Results
Item Unit MDL Limit
15 16 17

Dibutyl Phthalate (DBP) % 0.003 N.D. N.D. N.D. 0.1
Benzylbutyl Phthalate (BBP) % 0.003 N.D. N.D. N.D. 0.1
Bis-(2-ethylhexyl) Phthalate (DEHP) % 0.003 N.D. N.D. N.D. 0.1
Diisodecyl Phthalate (DIDP) % 0.01 N.D. N.D. N.D. 0.1
Di-n-hexyl Phthalate (DnHP) % 0.003 N.D. N.D. N.D. 0.1
Diisononyl Phthalate (DINP) % 0.01 N.D. N.D. N.D. 0.1
Conclusion / / Pass Pass Pass /

Note:

- N.D. = Not Detected or less than MDL

- MDL = Method Detection Limit

- % = Percentage by weight

- 0.1% = 1000mg/kg, mg/kg = ppm

- Decision rule: According to DTI-CX-39-2022 {Decision rule for conformity of the test results)
- Flow chart appendix is included.

- Photo appendix is included.
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Appendix

Test flow chart for Lead and Cadmium content:

Cutting/ P . .
prepara?ion —| Sample measurement[—> Acid dlgestlondby suitable > Filtration
aci
Analyzed by inductively . .
«_ | coupled plasma optical Made up with <« chea: E:rs];ef:rfgéuitrﬁg
Data emission spectrometer | € deionized water a volumetric flask
(ICP-OES)
Test flow chart for Phthalates content:
Cutting/ Weigh sample and Add organic solvent and _
preparation |—| place in a thimble > extracted by » Cool, cleanup solution
Ultrasonic method
Make up with organic Concentrated/dilute
Data <+—| Analyzed by GC-MS | <— solvent <4—| extracted solution
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Photograph of Sample
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1 2 3 45 6 7

11 42 13 14 15

*** End of Report ***
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